

# AVS TEST CERTIFICATE

The following certification is supplied by AVS to confirm that the products and test listed below have been carried out and documented. Each test carried out by AVS is individually recorded and documented. Further details, including photographs, may be available on some test by contacting AVS.

Applicable Standard	Details
AVS Bench Mark EU 2001/85/EC	225Kg (500lbs) applied 25,000 times to 100mm diameter steel pad at front centre of tread. Maximum deflection allowed 8mm.

Step Type/Range	Standard	Details	Result	Summary	Date
K	AVS Bench Mark	As above	26,453 cycles	Pass	28/8/02

Signed:



Keith Clarke - Director

Test Carried By:

Date

Harper Adams University

28th August 2002

AVS Steps  
Alders Farmhouse  
Alders Lane  
Whixall  
Whitchurch  
SY13 2PZ  
UK  
0044 1948 880010  
0044 1948 880020  
www.avssteps.co.uk

